



(Annex)

## **Schedule of Approval**

### **Place of Production**

UNIFRAX Ltd, Mill Lane Rainford St.Helens, WA11 8LP, Merseyside, United Kingdom and Unifrax France, 17, rue Antoine Durafour, F-42420 Lorette, France and Unifrax I LLC., 54401 Smilax Road, New Carlisle, Indiana 46552, USA.

### **Product Description**

Needled blanket of calcium-magnesium silicate vitreous fibres designated FyreWrap<sup>®</sup> LT Blanket delivered in thickness from 13 mm to 60 mm. Densities 48, 64, 70, 80, 96 and 128 kg/m<sup>3</sup>. And Insulfrax<sup>®</sup> LTX Blanket delivered in thickness 6 mm, 13 mm, 25 mm, 38 mm and 50 mm. Densities 64, 96, 128 and 160 kg/m<sup>3</sup>

### **Product Classification**

The needled blanket of calcium-magnesium silicate vitreous fibres designated FyreWrap<sup>®</sup> LT and Insulfrax<sup>®</sup> LTX Blanket fulfils the criteria listed in IMO Res. MSC.307(88)-(2010 FTP Code) Annex 1 Part 1 and is therefore considered to meet the requirement for non-combustible materials.

### **Application / Limitation of Product**

FyreWrap<sup>®</sup> LT Blanket:

With density of 48 kg/m<sup>3</sup> to 128 kg/m<sup>3</sup>

Insulfrax<sup>®</sup> LTX Blanket:

With density of 64 kg/m<sup>3</sup> to 160 kg/m<sup>3</sup>

### **Type Approval Documentation**

Test report: Test report No.PFB10019a and PFB10019b both dated 2012-02-06 from DBI.

Tested according to IMO Res. MSC.307(88)-(2010 FTP Code) Annex 1 Part 1.

Certificate of Authority dated 26<sup>th</sup> of may 2014.

Test report No. FT17282 dated 2017-12-25 valid until 2032-12-25 from Far East Fire Testing Centre.

Tested according to IMO Res. MSC.307(88)-(2010 FTP Code) Annex 1 Part 1.

Risk Analysis Assesment dated 2017-06-19 from UNIFRAX Ltd.

Declaration of Performance concerning change of Trade name dated 2017-11-07 UNIFRAX Ltd.

### **End of Certificate**